

Louth: Antimicrobial Guidelines - Louth Hospitals: Antimicrobial Guidelines: Obstetrics - Listeriosis / Septic Miscarriage

Indication
Obstetrics - Listeriosis / Septic Miscarriage
First Line Antimicrobials
N.B. If concern for CNS infection, contact clinical microbiologist for advice.
Amoxicillin 2g four hourly IV
AND
Gentamicin 5mg/kg once daily IV
AND
Metronidazole 500mg TDS IV
Penicillin Hypersensitivity
N.B. If concern for CNS infection, contact clinical microbiologist for advice.
Vancomycin 25mg/kg loading dose (max 2g), followed by 15mg/kg BD IV
AND
Gentamicin 5mg/kg once daily IV
AND
Metronidazole 500mg TDS IV